950 ADVENTURE S 2005 <2005><EU><9803E3>
INSTRUMENTS / LOCK SYSTEM

Pos Part Number Description Additional Text Quantity
1 60014075000 REV COUNTER LC8 03 1.00
2 60014068100 DAMPING RING SPEEDOMETER 03 1.00
3 60014069100 DIGITAL SPEEDOMETER 1.00
4 60014068000 DAMPING RING TACHOMETER 03 1.00
5 58214069051 rubber grommet 16x10.8x3 5.00
6 0021050003 washer DIN 9021 A -5.3 5.00
7 0985050003 Self locking nut DIN 985 M5 5.00
8 60014070000 INSTRUMENT COVER LC8 03 1.00
9 0014060103 HH COLLAR SCREW M 6X10 WS=8 3.00

25074



10 54603048100 clip nut M6 2.00
1" 60014010000 COCKPIT SUPPORT CPL. 03 1.00
12 54310086200 Self locking nut M8 10.9 2.00
13 0015080453 HH COLLAR SCREW M 8X45 WS=10 2.00
14 60014069050 SPEEDOMETER SENSOR LC8 03 1.00
15 0084040083 CYL.HEAD SCREW DIN0084-M 4X8 A 2.00
16 55011022100 CLAMP D=6/8MM, BLACK 2.00
17 60011066044 LOCK SYSTEM LC8 ADV. 03 1.00
18 60011066000 IGNITION LOCK LC8 ADV. 03 1.00
19 40011166100 KEY BLANK LC4/DUKE/LC8 0.00
20 60011064000 TAMPERPROOF SCREW F. IGN. LOCK 2.00
21 0985040123 FLAT HEAD SCREW DIN7985-M 4X12 2.00




